CITY OF HAVERHILL
CITY COUNCIL AGENDA

Tuesday, March 14, 2017 at 7:00 PM
Hunking School - Auditorium, 480 South Main st

9.

OPENING PRAYER

PLEDGE OF ALLEGIANCE

APPROVAL OF RECORDS OF THE PREVIOUS MEETING
ASSIGNMENT OF THE MINUTES REVIEW FOR THE NEXT MEETING
COMMUNICATIONS FROM THE MAYOR

NO SCHEDULE
COMMUNICATIONS AND REPORTS FROM CITY OFFICERS AND EMPLOYEES

NO SCHEDULE
UTILITY HEARING(S) AND RELATED ORDER(S)

NO SCHEDULE
HEARINGS AND RELATED ORDERS

NO SCHEDULE
PUBLIC PARTICIPATION- REQUESTS UNDER COUNCIL RULE 28

10. APPOINTMENTS:

10.1 Confirming Appointments:
Washington st Historic District Commission Kyle Guy expires March 14 2018  To be confirmed

10.2 Non-Confirming Appointments:
[...]
year period. Payments are expected to begin in fiscal year 2019 with a payment of $2.5 million and
approximately $2.3 million each year after that for 20 years. Also attached is a copy of the Water
Division’s 5-Year financial forecast showing user rates for funding the loan payments. This scenario uses
approximately $3.5 million from water retained earnings to offset rate increases. The year-end retained
earnings balances are shown on the forecast. The rate impact is approximately $1.08 per hundred cubic
feet which results in an average annual increase of $97 per year. As discussed at the water budget
conference on May 25® we will be exploring alternatives to reduce the rate impact to Haverhill residents.

I will be attending the City Council meeting on June 7, 2016 to give a brief presentation and answer
questions.

If you need additional information please email rward@haverhillwater.com or call me at (978) 374-2382.

Enclosures

Ce: James J. Fiorentini, Mayor
Michael Stankovich, Director of Public Works
Charles Benevento, Auditor/Finance Director
William Pauk, Finance/Project Manager

40 South Porter Street, Haverhill, MA 01835-7646 www.ci.haverhill.ma.us



Water Treatment Plant Upgrade Project
City Council Information Package

List of Attachments

Loan Order For City Council Approval

Authority to File For City Council Approval

Project Background and Description

Existing Process Flow Schematic - Figure 1-1

Proposed Process Flow Schematic — Figure 2-8

Project Cost Estimate

Estimated Construction Costs Detail

Draft Schedule C — Hypothetical Debt Schedule from the Massachusetts Clean Water Trust

FY17 Water Budget - 5 Year Forecast

40 South Porter Street, Haverhill, MA 01835-7646 www.ci.haverhill.ma.us




Document

CITY OF HAVERHILL

In Munieipal Council

Ordered: that $37,484,000.00 is appropriated for the purpose of financing the engineering and
construction of improvements to the water treatment plant including without limitation all costs
thereof as defined in Section 1 of Chapter 29C of the General Laws, as most recently amended by
St. 1998, ¢.78; that to meet this appropriation the Treasurer with the approval of the Mayor and
the Auditor is authorized 1o botrow $37,484,000,00 and issue bonds or notes therefore under
(Chapter 44 of the General Laws or insert reference to other applicable general or special law
governing the issuance of local bonds) and/or Chapter 29C of the General Laws, as most recently
amended by St. 1998, c.78; that such bonds or notes shall be general obligations of the City
unless the Treasurer with the approval of the Mayor determines that they should be issued as
limited obligations and may be secured by local system revenues as defined in Section 1 of
Chapter 29C, as most recently amended by St. 1998, ¢.78; that thie Treasurer with the approval of
the Mayor is authorized to borrow all or a portion of such amount from the Massachusetts Clean
Water Trust established pursuant to Chapter 29C, as most recently amended by St. 1998, ¢.78;
and in connection therewith to enter into a loan agreement and/or a security agreement with the
Trust and otherwise to contract with the Trust and the Department of Envitonmental Protection
with respect to such loan and for any federal or state aid available for the project or for the
financing thereof; that the Mayor is authorized to enier into & project regulatory agreement with
the Department of Environmental Protection, to expend all funds available for the project and to
take any other action necessary to carry out the project.

Pgge 1




RESOLUTION

Resolution Authorizing Officer to file Application with the Massachusetts Department of
Environmental Protection for State Financial Assistance for Water Pollution Abatement Projects.

AUTHORITY TO FILE

Whereas, the City of Haverhill, after thorough investigation, has determined that the work
activity consisting of construction activities related to improvements to the water treatment plant is
both in the public interest and necessary to protect the public health, and that to undertake this
activity, it is necessary to apply for assistance; and

Whereas, the Massachusetts Department of Environmental Protection (MassDEP) and the
Massachusetts Clean Water Trust (the Trust) of the Commonwealth of Massachusetts, pursuant to
Chapter 21 and Chapter 29C of the General Laws of the Commonwealth ("Chapter 21" and
"Chapter 29C") are authorized to make loans to municipalities for the purpose of funding planning
and construction activities relative to Drinking Water Protection Projects; and

Whereas, the Applicant has examined the provisions of the Act, Chapter 21 and Chapter
29C, and believes it to be in the public interest to file a loan application.

NOW, THEREFORE, BE IT RESOLVED by the Haverhill City Council as follows:

1. That the Mayor is hereby authorized on behalf of the Applicant to file applications and
execute agreements for grant and/or loan assistance as well as furnishing such information,
data and documents pertaining to the applicant for a grant(s) and/or loan(s) as may be
required; and otherwise to act as the authorized representative of the Applicant in
connection with this application;

2. That the purpose of said loan(s), if awarded, shall be to fund construction activitics.

3. That if said award is made the Applicant agrees to pay those costs which constitute the
required Applicant's share of the project cost.




Haverhill Water Treatment Plant Upgrades
Background and Description

The City of Haverhill’s WTP has been treating and supplying potable water from Kenoza Lake since the
facility was commissioned in 1980. The WTP is located on the northwest shore of Kenoza Lake along Route
110. Raw water from the lake is treated by a conventional process which includes chemical addition
coagulation, flocculation, sedimentation and filtration, Granular Activated Carbon (GACQ) filtration, clearwell
storage, disinfection, and corrosion control. A schematic of the treatment process is shown in Figure 1-1
attached.

Through limited yet focused upgrades, the WTP has met all treatment goals and requirements in an era of
increasingly more stringent water regulations. A treatment plant evaluation conducted as part of the 2010
Comprehensive Water System Master Plan (Master Plan) by Wright-Pierce identified significant hydraulic
and process limitations, primarily related to the undersized filtration systems, which restricted capacity and
treatment capability.

The original system was designed for a peak hydraulic capacity of 12 million gallons per day (MGD). Yet
the current maximum reliable capacity of the entire filtration system is only 8.0 MGD. Any failure with this
system reduces the plant capacity to less than the average daily city demand. Many of the other major
process units are original 1980 equipment and are failing due to age or do not have any redundancy. Loss of
any single system would significantly impede capacity and jeopardize service to the community,

The following is a listing of some of the major plant systems and the related issues of concern.

* Raw water pumping: one pump failed in 2013. Procurement of a new pump through startup of the
new pump took about 16 months. The remaining two raw water pumps are original 1980 equipment.

* Rapid mixing: any failure here reduces the plant capacity not in terms of mixing but in the recycle
and treatment of filter backwash water.

* Flocculation mixing: the existing mixers are original 1980 equipment and have been repaired many
times. Wear and corrosion have got to the point where they need to be replaced or setiled water
quality will degrade.

*» Filter system: There is no redundancy in this system. Failure of any one filter unit increases the load
on the remaining filters. This can lead to increased water depth in the filter bed and result in
additional failures.

»  Clearwell: the existing clearwell is not baffled resulting in treatment and compliance issues
particularly during cold water season. The process has to meet requirements for proper disinfection
by over chlorinating to compensate for the lack of detention time due to working with an unbaffled
clearwell.

*  Sewer lift station: the sanitary sewer lift station serving the treatment plant and maintenance office
has experienced several major failures over the last several years and is now reduced to 50% of its
original capacity. A total failure could result in sewage overflow into Kenoza Lake and the need to
truck the sewerage flow from the site.

» Emergency electrical generator: the original turbine engine driven generator system, while still
working, is no longer supported by the manufacturer. As time goes on replacement parts are harder
to find and becoming increasingly expensive. As this generator ages the risk of failure increases
when it is needed during a power failure.

¢ Building systems (architectural, structural, heating and ventilation, instrumentation and electrical
systems) are outdated and in need of replacement and upgrades.

Based on the recommendations and findings in the Master Plan, a treatment technology alternatives study
was conducted in 2012 to determine the best processes for inclusion in the upgrades to the WTP. The




technology study concluded that for the most part, the existing process is well suited for the water quality of
Haverhill’s supplies. The treatment technology study considered five treatment process options from
rehabilitation of the existing plant process in-kind to advanced treatment processes of submerged and
pressure membrane systems. While the rehabilitation of the process as it is today is the most economical
alternative, it does not address redundancy and capacity issues. Advanced treatment systems such as
membranes do have the benefit of being able to treat a very wide range of source water quality but that
advantage comes at a much higher capital cost and annual operation and maintenance cost. The study
recommended that an alternative dissolved air floatation (DAF) clarification process be considered to replace
the existing gravity sedimentation process. The DAF process has a smaller footprint which will free up
sufficient space within the existing building footprint to increase the needed filtration capacity. A pilot study
of the DAF clarification process validated that DAF was appropriate to replace the existing sedimentation
process.

In May 2014, the Preliminary Design Report (PDR) was completed. The primary purpose of the PDR was to
develop the preliminary design elements for the WTP upgrades. The preliminary technical basis for the
process upgrades were established in the prior reports and studies. The PDR formalized the design criteria to
be used for the final design of the upgrades.

As a result of the 2012 technology evaluation PDR the decision was made to proceed with final design of the
new process choosing the DAT clarification process. Final design commenced in January 2015 and has
progressed to date and is currently approximately 99 percent complete. The final design was submitted o
Massachusetts DEP for review and has been introduced to the City’s inspectional services personnel. An
independent structural analysis is also being performed as required by Massachusetts Building Code.

Specific improvements in the final design include the following;:

¢ Upgrades to raw water pumping and pump station building improvements removing electrical and
control components from the flood plain.

e Upgrade of rapid mixing system to improve hydraulics and mixing characteristics.

* Replace existing sedimentation with fully redundant DAF system.

* Replacement and expansion of the granular media filtration system in space vacated by the former
sedimentation system. The system will be fully redundant under peak conditions.

» Replacement and expansion of the Granular Activated Carbon (GAC) filtration system in its existing
space and the space to be vacated by the former granular filtration system. The system will be fully
redundant under peak conditions.

e Clearwell systems — add baffiing to the existing clearwell to improve disinfection capabilities and
add a second baffled clearwell for improved disinfection and redundancy.

* Replace existing finished water pump motors with lower voltage units for improved control and
efficiency.

* Replacement, upgrade and consolidation of chemical feed systems. The upgrades will include
reduced storage and significantly improved safety features for the operations staff.

* New residuals handling and disposal systems for DAF and filtration systems.

Improvements to building architectural features where required.
Reconfiguration and replacement of the existing administration and control area for enhanced
operations and security.

» Replacement and upgrade of heating and ventilation systems and instrumentation systems.

» Conversion of the existing electrical service from 4160 volts to 480 volts and replacement and
upgrade of the building electrical systems. The conversion of the electrical service will reduce costs,
improve operations and significantly improve operator safety.

® Replacement of the existing emergency generator.




FLOW
DISTRIBUTION
CHAMBER
RESERVOIR
=
=}
- -
g *
S5 T
N
)
RAW 4
WATER
PUMPS

BACKWASH

RAFID MIX FLOCCULATION
TANKS 1&2 TANKS 1&2

SEDIMENTATION
BASINS

BACKWASH ‘ BACKWASH

A TO DISTRIBUTION

i —>)

E’_’ lololololelolclolele

SYSTEM

TO SEWER

NaQCl

BACKWASH

Chemicals Added

ALUM: Aluminum Sulfate
KMnQ,: Potassium Permanganate
MaOH: Sodium Hydroxide

NaOCI: Sodium Hypochlorite

F: Sodlum Sillcofluorlde
Phosphate: Zine Orthophosphate

MIXED MEDIA GAC ABW
ABW FILTERS FILTERS

Existing Plant Process

PROCESS FLOW SCHEMATIC
KENOZA WATER TREATMENT PLANT
HAVERHILL, MASSACHUSETTS

FROJNO 424478 |DATE: MAY 2014

WRIGHT-PIERCE =

ing a Betler Envi)

FGURE:

141




FLOCCULATION RISSOLVED AR SAND BACKWASH
TANKS 182 FLOTATICN FILTERS EQUALIZATION TANK
T LSRR ot PRI L e --mnmne ;
v 1 Reevele RECYCLE Y ¥ )
'l METER '
r y R
RESERVOR : u___.’ "‘:
1 1
1 gl T =
1 El 8| 3 4 .
\ 2| 2 Ed t1 g
| FLOW STATIC i 8
1 METERS MIXERS +' g
EREE 182 g
1 :: = TO SEWER
raw | ! - & -
WATER| ! 1'- 1
PUMPS | ¥ I Y y! 1
{n] » n_; + '
3
E > | | = i _
£l 3| 3 i S
= =z < =1 ]
1! .
e
fd _“l
T SLUDGE
[ PUMPS
- |
_________________ =i
1
— BACKWASH
lclololololo]o]ofo]o] i |z
CLEARWELL g |2
o »
-+« ! L
-
TO DISTRIBUTION
» = SYSTEM
v |3
lolololalolelolololo] z
GAC ABW
FILTERS
PROCESS FLOW SCHEMATIC
Chemicals Added
ALUM: Aluminum Sulfate KENOZA WATER TREATMENT PLANT
KMnO,: Potassium Permanganate
NaOH: Sodlum Hydroxide HAVERHILL, MASSACHUSETTS
NaQCI: Sodium Hypochiorite .
F: Sodium Silicofluride PRONO. 124478 | OAT= MAY 2014 | FiouRe:

Phosphata: Zinc Crthophosphate

WRIGHT-PIERCE ==

Engincering a Betler Envirenment

28

Proposed Plant Process




HAVERHILL, MASSACHUSETTS WATER TREATMENT PLANT
WATER TREATMENT PLANT UPGRADES
PROJECT COST ESTIMATE 4-29-2016

DESCRIPTION AMOUNT
ENGINEERING
Bidding 535,000
Construction Administration $1,437,000
Inspection 5892,000
Post Construction $63,000
subtotal Engineering 52,427,000
CONSTRUCTION
Construction Estimate 531,870,000
Construction Contingency (10%) 53,187,000
subtotal Construction $35,057,000

TOTAL PROJECT COST $37,484,000



HAVERHILL, MASSACHUSETTS WATER TREATMENT PLANT
WATER TREATMENTPLANT UPGRADES

COST STRUCTION COST DETAIL

5-3-16
Description Amount
Prdcesé_ Upgfades o i
Raw Water Pumps $314,000
Rapid Mix - Static $80,000
Flocculation $161,000
DAF $2,282,000
Filtration - ABW $7,135,000
Clearwell Expansion/Baffles $425,000
Chemical Feed Systems $1,009,000
Equalization System $623,000
FW Pumps & Discharge $263,000
Laboratory Equipment $25,000
Temporary Trailers $100,000
Temporary Pumping $300,000
Bﬁﬁdiﬁglﬁpgrades o o ; -
Architectural $3,973,000
Structural $6,660,000
Electrical $4.510,000
HVAC $726,000
Instrumentation $1,183,000
Civil $1,001,000
Environmental Management $1.100.000
Subtotal $31,870,000
Construction Contingency (10%) $3.187.000

TOTAL

$35,057,000




Draft Schedule C

Prepared by MWPAT May, 4 2016 - 12:05 PM

Massachusetts Clean Water Trust